CITY OF SAN DIEGO
PUBLIC UTILITIES DEPARTMENT

Recycled Water
Master Plan

Developed in
Conjunction with the
Recycled Water Study

FINAL

August 2011




This Page Intentionally Left Blank



City of San Diego Recycled Water Study
2010 Recycled Water Master Plan Update Table of Contents

TABLE OF CONTENTS

LIST OF FIGURES...... oottt v

LIST OF TABLES. ...ttt bbbt \Y

LIST OF ACRONYMS ..ottt s sttt VI

1. PURPOSE AND BACKGROUND ..ottt sss s ssssssssssesss s sssssssssssessssssassssssssssssessssesassssesns 1-1

1.1  Purpose of 2010 Recycled Water Master Plan Update..........coovvvvirccenncicnnininisvsses e 1-1

1.2 History of Water REUSE PTOGIAM .......cucueueiiiiiiiiisisisisie et ee sttt n s ssnssssans 1-2
[...]
In addition, Otay Water District has provided flow projections through 2040, which is a total of 10,110 AFY
(9.0 mgd) or 4,263 AFY (3.8 mgd) in addition to the 2026 demand of 5,847 AFY. Assuming 900 AFY will be
supplied by Otay Water District’s Ralph W. Chapman Water Recycling Facility, Otay Water District would
want an additional 3,363 AFY (3.0 mgd) from the SBWRP. Concepts for routing additional wastewater to
SBWRP to meet these demands are discussed in Section 3.

2-9
Use of contents on this sheet is subject to the limitations specified at the beginning of this document.

- P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 2 Baseline System
Final 09162011 rev.doc




City of San Diego Recycled Water Study Section 2
2010 Recycled Water Master Plan Update Baseline Recycled Water System

2.3 Summary of Baseline Recycled Water System

A summary of each service area’s baseline recycled water customers (or number of meters) and pipelines is
shown on Table 2-5 and a summary of each service area’s baseline demands is shown of Table 2-6. Note that
information for customers, pipelines, and demands are constantly changing as the City progresses with its
recycled water program. Values are based on latest information available at the time of this study.

Section 3 provides information on recycled water supplies (existing and potential) to serve the baseline system
and potential non-potable reuse concepts identified later in this report.

Table 2-5. Summary of Baseline Recycled Water Customers and Pipelines

City of San Diego Service Area
Parameter
Northern Service Area Southern Service Area
Treatment Plant NCWRP SBWRP
Number of Retail Meters
Existing’ 505 5
Additional Online by 2015 1502 Unknown?
Total 655 Unknown3
Number of Wholesale Meters
Existing? 3
Additional Online by 2015 0 0
Total 3
Pipeline Length (City only)
Existing’ 83 miles 3.12 miles
Additional Online by 2015 8 miles 0 miles
Total 91 miles 3.12 miles
Source:  City of San Diego Public Utilities Department Recycled Water Program Staff
Notes 1 Existing system as of calendar year 2010.

2 Actual numbers of new meters unknown at this time. Estimate based on approximate number of irrigation meters
identified in the Potable Water Customer database (Section 4.3.1) for Planned Recycled Water Projects (Table 2-4).

3 Additional meters are expected for Caltrans, although the number is unknown at this time.

2-10
Use of contents on this sheet is subject to the limitations specified at the beginning of this document.

P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 2 Baseline System
Final 08192011.doc




City of San Diego Recycled Water Study Section 2
2010 Recycled Water Master Plan Update Baseline Recycled Water System

Table 2-6. Summary of Baseline Recycled Water Demands by 2015/2026 (Annual Average)

Existing 1 Planned Baseline Demand
Area/Component (2015/2026) 2 (Total)
AFY mgd AFY mgd AFY mgd
NCWRP
Retail 4,386 39 2,167 19 6,553 5.8
Plant Use 2,008 18 -208 0.2 1,800 16
Poway 428 0.4 323 0.3 750 0.7
Olivenhain 642 0.6 458 0.4 1,100 1.0
NCWRP Total 7,463 6.7 2,740 24 10,203 9.1
SBWRP
Retail 3 626 0.6 -526 -0.5 100 0.1
Plant Use 913 038 -113 0.1 800 0.7
Otay 4 3,209 2.9 2,638 2.3 5,847 5.2
SBWRP Total 4,747 4.2 2,001 1.8 6,747 6.0
Total NCWRP & SBWRP 12,210 10.9 4,740 4.2 16,950 15.1

Source:  City of San Diego Public Utilities Department Recycled Water Program Staff
All numbers represent average annual demands.

Notes:  !Existing demands based on Recycled Water Demand Projections spreadsheet (March 8, 2011) provided by
City of San Diego Public Utilities Department Recycled Water Program Staff. Estimates represent average
use between CY09 and CY10.

2 Planned 2015 non-potable reuse totals provided by City of San Diego Public Utilities Department Recycled
Water Program Staff based on Planned Recycled Water Projects table (February 11, 2011) and revision email
dated March 3, 2011.

3Does not include SDG&E filling station construction project which is projected to use 335 AFY for a two year
period starting in January 2011.

4QOtay Water District contract demand is 5,847 AFY in 2026 based on City SD/Otay Water District agreement
through 2026, which is assumed for the planned flow.

2-11
Use of contents on this sheet is subject to the limitations specified at the beginning of this document.

P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 2 Baseline System
Final 09162011 rev.doc




City of San Diego Recycled Water Study Section 2
2010 Recycled Water Master Plan Update Baseline Recycled Water System

This page intentionally left blank.

2-12
Use of contents on this sheet is subject to the limitations specified at the beginning of this document.

P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 2 Baseline System
Final 08192011.doc




City of San Diego Recycled Water Study Section 3
2010 Recycled Water Master Plan Update Recycled Water Supply

SECTION 3
RECYCLED WATER SUPPLY

The following section discusses the City’s recycled water supply from existing facilities, potential expansions
to the recycled water supply, and tributary protection measures undertaken by the City. This section is based
on information from TM 4 prepared as part of the Recycled Water Study.

Source water for the recycled water system is supplied through the City’s wastewater collection system. The
City owns and operates the Metropolitan Wastewater System (Metro System) that serves a 450-square-mile
area that includes incorporated areas of the City and the Participating Agencies (PAs):

= City of Chula Vista ® Lemon Grove Sanitation District

= City of Coronado = City of National City

= City of Del Mar ® Otay Water District

= City of El Cajon ® Padre Dam Municipal District

= City of Imperial Beach = Poway

= City of La Mesa ® San Diego County Sanitation District

The majority of the collection system relies on gravity to transport wastewater to treatment facilities, but
pump stations are required to lift the wastewater at certain locations throughout the collection system. There
are currently 83 pump stations throughout the City’s collection system. The two largest pump stations are
Pump Station No. 1 (PS1) and Pump Station No. 2 (PS2). PS1 collects wastewater from the southern portion
of the Metro System service area and pumps it northward to PS2 via the South Metro Interceptor (SMI). PS2
pumps wastewater collected from the Metro System to the PLWTP via two 87-inch force mains. The
PLWTP is the City’s largest treatment facility, treating the majority of the wastewater generated within the
service area. Two other treatment facilities, the NCWRP and the SBWRP, provide an additional 30 mgd and
15 mgd of treatment, respectively. Figure 3-1 (located at the end of this section for continuity) presents a
schematic of the Metro System’s interceptors and trunk sewers.

The NCWRP and SBWRP are the two water reclamation plants that produce recycled water that can be
supplied to beneficial reuse. This section describes the NCWRP and the SBWRP current process and flows,
projected flows, and water quality. This section also evaluates contributing wastewater sources and potential
additional supply from recycled supply facility improvements, including (1) increased flow diversions to the
existing SBWRP, and (2) potential supply from new satellite plants.

3.1 Existing Supply Facilities

Existing recycled water supply facilities include the NCWRP and the SBWRP. Section 3.1 describes existing
facilities, current process and projected flows with no additional infrastructure improvements, and historical
water quality. Note that data is presented based on CY 2009, which was the most recent data available at the
time of analysis of wastewater flow projections. Although CY 2010 data is now available, it is not expected to
change the findings of the analysis.

WA
Q@Oﬁ:‘ mﬁ’@% 3-1

Use of contents on this sheet is subject to the limitations specified at the beginning of this document

P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 3 Recycled Water
Supply Final 08192011 _kas.doc

g CaLowe



City of San Diego Recycled Water Study Section 3
2010 Recycled Water Master Plan Update Recycled Water Supply

3.1.1 North City Water Reclamation Plant

The NCWRP, commissioned in 1997, is a reclamation facility that treats wastewater generated in the northern
San Diego region, including the City of Del Mar, City of Poway, and northern San Diego communities such
as Mira Mesa, Rancho Penasquitos, and Scripps Ranch. After undergoing tertiary treatment and disinfection,
the recycled water is distributed to surrounding communities for irrigation and industrial uses. Refer to Figure
3-2 for the NCWRP treatment process schematic. A portion of the flow is demineralized at the NCWRP to
maintain recycled water total dissolved solids (TDS) concentration at or below 1,000 mg/L. Raw and waste
activated sludge from the NCWRP are pumped approximately 5 miles to the Metropolitan Biosolids Center
(MBC) for treatment. Excess secondary or tertiary effluent from the NCWRP is discharged back to the Metro
System in the New Rose Canyon Trunk Sewer (RCTS) where it combines with the raw wastewater and flows
to the PLWTP and is discharged to the ocean through a 4.5-mile outfall.

North City Water Reclamation Plant Treatment Process
From Original Use to Ultimate Reuse

BAR SCREEN
The wastewater is first sent through a screen
that collects and removes large debris.

PRIMARY CLARIFIER
| In primary treatment, heavy particles such as dirt
sink to the bottom of large tanks and are removed.

GRIT CHAMBER 7 OXYGEN TERTIARY FILTERS
In the grit chamber SLUDE 2 Water trickles through anthracite coal
heavy debris, such as filters to remove remaining wastes.

sand, settles to the
’ DEMINERALIZATION
wggﬁ?ﬁnigfr;ﬁo?endk Reduction of dissolved minerals to make
i e water suitable for all reclamation uses.

SLUDGE

AERATION TANKS

In the aeration tanks, waste water is mixed
with oxygen to create an environment for
bacteria to decompose organic pollutants.

SECONDARY CLARIFIER

In the secondary clarifier, organic solids settle to the
bottom of the tank and are separated from the treated
wastewater. The organic solids consist primarily of
bacteria. Most of the bacteria are pumped back to the

aeration tank to continue the treatment process. The water is

recycled for use
CHLORINE CONTACT BASIN e e

At this stage, filtered water is disinfected

with chlorine to kill any remaining bacteria.

Figure 3-2. NCWRP Process Schematic
Use of contents on this sheet is subject to the limitations specified at the beginning of this document.
3-2

P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 3 Recycled
Water Supply Final 08192011_kas.doc




City of San Diego Recycled Water Study Section 3
2010 Recycled Water Master Plan Update Recycled Water Supply

3.1.1.1 NCWRP Current Supply

The current NCWRP capacity is 30 mgd average annual daily flow (AADF) and was designed for expansion
to 45 mgd AADF. The NCWRP receives influent directly from the Penasquitos Pump Station (PQPS) and a
portion of the flow in the New RCTS which conveys the Pump Station No. 64 (PS64) force main discharge
(refer to Figure 3-1 located at the end of this section). Currently, 7 mgd is received from the PQPS and
approximately 16 mgd is diverted from the New RCTS. Table 3-1 provides a summary of the NCWRP’s
design capacity and recent flow activity in 2009.

Table 3-1. NCWRP Capacity and Recent Flow Summary

Design Capacity? Actual Intake? Recycled Water Distributed? Flow Returned to PLWTP23

30.0 20.3 46 15.7

Note: All flows are in mgd

1 Average Annual Daily Flow (AADF)
2 Daily average from CY 2009

3 Not all flows treated to tertiary.
Source: City of San Diego

The influent flow at the NCWRP has remained fairly constant at approximately 23 mgd from 2003 to 2009,
although there are very brief periods of minimum or maximum flows. Figure 3-3 presents the daily average
influent flow trend from 2003 to 2009, and Table 3-2 summarizes the range of data during this period.

NCWRP Influent Flow

45

40

35 1

30 A

25 A
20 A

15 ‘

Flow (mgd)

10 A

5

0 T T T T
Dec-2002 Apr-2004 Sep-2005 Jan-2007 Jun-2008 Oct-2009

Date

Figure 3-3. NCWRP Average Daily Influent Flow 2003-2009

Use of contents on this sheet is subject to the limitations specified at the beginning of this document.
P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 3 Recycled 33
Water Supply Final 08192011_kas.doc




City of San Diego Recycled Water Study Section 3
2010 Recycled Water Master Plan Update Recycled Water Supply

Table 3-2. Range of NCWRP Daily Flows from 2003 to 2009

Minimumz Average Maximum®
(mgd) (mgd) (mgd)
8.8 20.3 38.2

a Occurred June 2nd, 2005
b Occurred February 25th, 2003
Source: City of San Diego

3.1.1.2 NCWRP Projected Supply

Unit generation rates (UGRs) used to project new values were established using the updated wastewater
information and last year’s flow and strength monitoring data and modeling results. The City applied separate
UGRs to tresidential population and commercial/industtial population. The projected values do not account
for solids returned to the system from upstream water reclamation facilities (NCWRP, SBWRP) and MBC.
The City analyzes these internal system return flows separately through Metro System mass balance
evaluations. In addition, non-population based sources of wastewater such as major industrial discharges,
trucked liquid waste, and inflow and infiltration (I/T) were determined independently of population growth.
These non-population based sources were then added to the products of the UGRs and the population
values. Reductions in I/T due to the City’s maintenance work on the collection system are accounted for in
the flow projections by evaluating recent metered data and calibrating it against numerous flow monitoring
data.

The City provided projected Annual Average Daily Dry Weather Flow (AADDWE) for major trunk sewers
throughout the Metro System for the years 2010, 2015, 2020, 2025, 2030, and 2035. These projections were
calculated using SANDAG Series 12 population data and are based on the assumption that the UGRs remain
constant during this study’s planning period. This creates an upper limit for dry weather flows. Projections
assuming the UGRs will continue to decline in the future were then calculated. This created a lower limit for
projected dry weather flows. Because of the uncertainty in predicting future UGRs, the midpoint between the
upper and lower dry weather flow projections will be used when planning for new facilities. Figure 3-4 gives a
graphical representation of this methodology.

Projected 2035 NCWRP production from existing facilities is summarized in Table 3-3. Projections shown
are for the existing PQPS and PS64 tributary areas only.

The projected flows are sufficient to meet baseline demands, although the potential maximum day demands
(MDD) for some non-potable distribution system concepts presented later in Section 5 are greater than
projected flows. Potential non-potable reuse demands along existing distribution facilities are expected to be
comparable to projected supply flows, and could be pursued up to capacity of existing supply facilities.

Use of contents on this sheet is subject to the limitations specified at the beginning of this document.
P:\Brown and Caldwell - 2124\72729 - Recycled Water Master Plan\7.0 ProjDoc\7.5 2010 RWMP Update\Final\Section 3 Recycled 34
Water Supply Final 08192011_kas.doc




City of San Diego Recycled Water Study Section 3
2010 Recycled Water Master Plan Update Recycled Water Supply

AADDWF
(Constant UGR)

Midpoint

Flow

Reduced AADDWF
(Declining UGR)

>

Year

Figure 3-4. Midpoint Between AADDWF and Reduced AADDWF